


  

 

 
EVALUATION AND SELECTION OF AN 

APPROPRIATE AUTOMATIC COAGULANT  
DOSE CONTROL SYSTEM FOR WATER 

TREATMENT PLANTS 
 
 
 
 
 

Megan Schalkwyk, Rachi Rajagopaul, Simon Mokonyama,  
Sweetness Nkwanyana & Peter Thompson 

 
 
 
 
 
 
 

Report to the 
Water Research Commission 

 
by 
 

Umgeni Water  
 
 
 
 
 
 
 
 
 
 
 

WRC Report No. TT 666/16 
 

June 2016 
 

 
 

 
  



  

 

Obtainable from 
Water Research Commission 
Private Bag X03 
Gezina,0031 
 
orders@wrc.org.za or download from www.wrc.org.za 
 
 
The publication of this report emanates from a project entitled Evaluation and selection of an appropriate 
automatic coagulant dose control system for water treatment Plants (WRC Project No. K5/2396). 
[...]
understand the automatic control philosophy and to test the accuracy of the control loop in maintaining the 
correct coagulant dosage and final water quality. The SCD performed well in the laboratory tests proving that 
it could effectively monitor a wide range of raw waters with varying raw water characteristics. The water 
treatment evaluation unit (WTEU) pilot plant was again used for this part of the investigation. Due to its 
location at Umgeni Water’s Wiggins Water Treatment Plant site, only low turbidity raw water was available 
for testing.  
 
The WTEU is a semi-automatic PLC controlled conventional water treatment pilot plant with a 5 m3/h 
capacity. A supervisory control and data acquisition (SCADA) system logged the raw water turbidity, the 
settled turbidity, the filtered water turbidity, the coagulant dose, and the SCD readings against time. 
 
The pilot plant optimization was similar to that used in a full-scale water treatment plants. Optimum coagulant 
doses were determined from jar tests and applied to the pilot plant operated in manual mode. After making 
adjustments on the pilot plant to further optimise the coagulant dose, the plant was allowed to operate until it 
reached steady state. The SCD value at optimum process operating conditions for the desired filtered 
water/clarified water overflow turbidity was noted and used as the set point (SP) for the coagulant dosing 
control loop. The coagulant dosing system was then switched from manual mode to automatic dose control.  
 
The total reaction time for a coagulant dose change to be effected was between 3 and 5 minutes.  The 
residence time of the flash mixing tank was 2 minutes at the operating flow rate of 2.8 m3/h. This implies that 
the SCD took 1 to 3 minutes to adjust the coagulant dose. 
  
The diagram for the WTEU pilot plant, highlighting the automatic coagulant dosing system control loop, is 
presented in Figure 7.21. The SCD sampling port receives coagulated water and measures the SCD process 
variable (PV).   
 



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
50 

 
Figure 7.21: Feedback control loop based on properties of coagulated water 

The SCD is continuously fed with a sample of the coagulated water shortly after rapid mixing whereby the 
charge on the sample is read by the SCD. This charge is the process variable which is sent to the controller 
and compared with the set point on the SCADA. An algorithm is used to calculate the resultant signal or 
output which is sent to the dosing pump. 

7.5 PILOT TESTING RESULTS 

From Figure 7.22 and 7.23, it can be deduced that for situations where the raw water turbidity is fairly 
constant, the SCD may not be required and the coagulant dosing system may be operated in manual mode 
with proportional control relative to the raw water flow rate. Figure 7.22 indicates that it is possible for 
coagulant to be under-dosed or overdosed, while the dosing pump flow rate changes, constantly responding 
to slight variations in the SCD process value relative to the set point. 



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
51 

 
Figure 7.22: SCD and pump response relationship 

From Figure 7.22 it can be seen that SCD control at low turbidity is energy intensive as the pump stroke 
frequency vary rapidly. The optimum coagulant dose was, however, maintained.  Investigations into more 
efficient SCD control techniques were undertaken to reduce the large variation in pump stroke length.  
 
The WTEU is modelled on the Wiggins Water Treatment Plant which is fine-tuned for the proportional 
integral derivative control. This fine-tuning is achieved by noting the plant’s steady state charge value and 
then increasing the pump output by 10%. Once this is done the time to reach a new stabilised charge is 
measured.  These values are then used to calculate the proportional band and the integral time settings for 
the controller parameters. This control regime produces the results shown in Figure 7.23. The SCD PV is 
less variable and closely follows the set point; however, the pump dosing is variable. 
 
 
At Wiggins Water Treatment Plant the quality of the final water and the cascade test results assist the plant 
personnel in deciding on when to change the calcium set point (ICa). When the final water turbidity gives an 
out-of-range value (NTU above 0.2 NTU), the jar test is performed to determine the new set point.  However, 
because the jar test is performed once per 8-hour shift, results can only be observed at a later stage when 
the final water quality may have already been compromised. 
 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

2.2

2.4

-2.10

-2.05

-2.00

-1.95

-1.90

-1.85

-1.80

-1.75

-1.70

-1.65

-1.60

-1.55

-1.50

2 6 10 14 18 22 26 30 34 38 42 46 50 54 58

Po
ly

 D
os

e 
(m

g/
l)

SC
D 

Ch
ar

ge
 (I

cu
)

Time (Min)

SCD SP SCD PV Dosage



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
52 

 
Figure 7.23: SCD response to Wiggins WTP raw water 

The advantage of using the SCD is that a drift in the PV from the set point for a short period alarms the plant 
personnel to attend to the SCD to take corrective action timeously. This is observed in Figure 7.23 during the 
29th and the 50th hours. An experienced process controller may change the SCD set point appropriately. This 
automatically alters the dosage.  
 
Changing an SCD set point without following the normal jar test procedure for coagulant dose optimization is 
done if there is an eminent risk that the final water quality will deteriorate. Otherwise a jar test must be 
conducted to determine the appropriate dosage followed by the normal automatic dose optimization 
procedure. 
 
Figure 7.23 shows the Wiggins Water treatment plant automatic SCD control trend that clearly demonstrates 
the need for a change in SCD set point for accurate SCD control. The raw water turbidity was fairly constant 
(ranging from 1.3 to 1.6 NTU). The dosing pump was operating at variable dosing rates for constant turbidity 
water. This can result from poor loop tuning practices such as a high gains that respond to small changes in 
coagulated water charge.  
 
The plant was operated in manual mode for the first 4 hours and switched to auto control on the 5th hour and 
the SCD process variable was controlled towards the set point until the 29th hour. At hour 29 the PV was 
below set point and to ensure that PV SP, the coagulant dosing rate was increased. The dosing pump was 
then operated at maximum dosing capacity for 3 hours in order to increase the dosing rate; however, the PV 
could not reach the SP, signalling that the operator had to change the set point. Lowering the set point 
resulted in a more controllable loop where the coagulant dosing pump was operating at 25% capacity and 
the PV SP.  
 
  

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

110%

-4.0

-3.5

-3.0

-2.5

-2.0

-1.5

-1.0

-0.5

0.0

0.5

1.0

1.5

2.0

2.5

5 15 25 35 45 55 65 75 85 95 105 115 125 135 145 155 165

P
um

p 
O

ut
pu

t (
%

)

S
tre

am
in

g 
cu

rr
en

t  
(Ic

u)
 a

nd
 R

aw
 tu

rb
id

ity
 (N

TU
)

Time (Hours)
SCD PV SCD SP Pump Out (2nd Axis)



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
53 

A quick verification of the laboratory tests was done at pilot scale to confirm SCD responses to incremental 
changes in coagulant dose (Figure 7.24).  
 

  
Figure 7.24: The effect of decreasing the coagulant dosage on SCD 

Figure 7.24 illustrates a relatively steady reading of -2.63 at the optimum dose of 1.8 ppm. This is followed 
by a noticeable decrease as the polyelectrolyte dosage is reduced. This trend was expected as a decrease 
in the positively charged polymer dosage would result in a more negative SCD reading due to the lack of 
particle neutralisation. Further decreases in the dosage did not result in any further noticeable SCD 
variations as it stabilised at a charge of around -4 ICu. . 

 
Figure 7.25: The effect of increasing the coagulant dosage on SCD 

The effect of increasing the coagulant dose on the SCD follows a similar trend as decreasing the dosage, 
since the SCD responds until any further increase in the dosage does not cause any effect on the charge 
reaching saturation levels, as indicated in Figure 7.25. 

-5.0

-4.5

-4.0

-3.5

-3.0

-2.5

-2.0

-1.5

-1.0

-0.5

0.0

0 20 40 60 80 100 120 140 160 180 200

S
tre

am
in

g 
C

ur
re

nt
 (I

C
u)

Time (hours)

1.8 mg/l

1.35 mg/l

0.9 mg/l 0.45 mg/l

-2
-1.9
-1.8
-1.7
-1.6
-1.5
-1.4
-1.3
-1.2
-1.1

-1
-0.9
-0.8
-0.7
-0.6
-0.5

0 6 12 18 24 30 36 42 48 54 60 66 72 78

S
tre

am
in

g 
C

ur
re

nt
 (I

C
u)

Time (Hours)

2.3 mg/l
2.8 mg/l

1.8 mg/l



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
54 

7.6 FIELD RESULTS FROM HAZELMERE WATER TREATMENT PLANT 

Umgeni Water’s Hazelmere Water Treatment Plant was originally built with a design capacity of 45 ML/d and 
abstracts water from the Hazelmere Dam, which is ±7 km away from the plant inlet. The plant was recently 
upgraded to increase the capacity to 75 ML/d in 2014. During the upgrade an automatic coagulant dosing 
control was installed using SCD as a control method. The treatment process consists of pre-chlorination, 
coagulation, flocculation, clarification, filtration and disinfection. The plant is equipped with bentonite dosing 
pumps; bentonite is used as a coagulant aid during periods of low water turbidity. 
 
Hazelmere Water Treatment Plant is an example of using the SCD for automatic coagulant dose control in a 
relatively high raw water turbidity situation (30–40 NTU) compared to Wiggins Water Treatment Plant (<5 
NTU). For manual coagulant dose control, the plant constantly optimises its polyelectrolyte (polymer blends) 
dosage based on the cascade test results, which is done once per shift. Jar tests are done once a week and 
whenever there is a sudden change in the raw water turbidity. 
 
Automatic coagulant dose control by SCD is reverted to after the SCD set point is determined using the 
prescribed procedure. 
 

 
Figure 7.26: SCADA mimic of the Hazelmere WTP coagulant dosing 

 
The plant was initially not operating in automatic mode, and the SCD was just used for monitoring. The 
reasoning from the plant operator was that the SCD had become fouled and needed cleaning. The fouling 
was caused because potassium permanganate was dosed as a pretreatment chemical and was affecting the 
operation of the SCD in automatic mode since it forms stains on the cell and the probe.  
 
The SCD was then cleaned and the process was switched to automatic dosing. Figure 7.27 indicates that 
the control loop was poorly tuned as the process variable was not tracking the SCD set point, leading to 
coagulant overdosing.  
 
A site drop test which was conducted by the process services (an independent department operating as 
process advisors) determined that the plant was dosing an average of 12 mg/L. The recommended dosage 
based on the jar tests was 8 mg/L.  



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
55 

 
Figure 7.27: Poor SCD response at Hazelmere Water Treatment Plant due to poor tuning 

Figure 7.28 indicates the trends observed when using the automatic coagulant dose control system with 
optimised control loop parameters.  It can be seen that for a PV above the SCD set point ( with SCD more 
positive ) the pump responds appropriately by decreasing the dosage and when the PV is below the set point 
(at 30th, 65th and 90th hours) the pump output ramped up to increase the dosage slightly to ( 10.6, 10 and 7 
mg/L) respectively. The graph shows minimal lag times between the pump response and the PV.  
It was noted that the average dosage of 8.4 mg/L was maintained with the SCD auto control. This 
corresponded with the optimum dosage of 8 mg/L which was determined during jar tests.  
 

 
Figure 7.28: Hazelmere WTP optimised SCD response loop  

 

0
2
4
6
8
10
12
14
16
18
20
22
24
26
28
30
32
34
36
38
40
42
44
46
48
50

-10.0
-9.0
-8.0
-7.0
-6.0
-5.0
-4.0
-3.0
-2.0
-1.0
0.0
1.0
2.0
3.0
4.0
5.0

0 50 100 150 200 250 300 350 400 450 500 550 600 650 700

SF
 P

ol
y 

Do
sa

ge
 (m

g/
L)

St
re

am
in

g 
Cu

rr
en

t  
(Ic

u)

Time (Hours)

SCD Set Point SCD Process Variable Dosage (mg/L)

0
2
4
6
8
10
12
14
16
18
20
22
24
26
28
30
32
34
36

-3.0
-2.8
-2.6
-2.4
-2.2
-2.0
-1.8
-1.6
-1.4
-1.2
-1.0
-0.8
-0.6
-0.4
-0.2
0.0

0 10 20 30 40 50 60 70 80 90 100

Do
sa

ge
 (m

g/
l) 

an
d 

Ra
w

 W
at

er
 T

ur
bi

di
ty

 
(N

TU
)

St
re

am
in

g 
Cu

rr
en

t (
Ic

u)
 

Time (Hours)

SCD PV SCD SP Dosage Raw NTU



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
56 

Figure 7.28 shows that the SCD PV responded well to variations in the raw water turbidity for the Hazelmere 
Water Treatment Plant where the raw water turbidity was between 30 and 36 NTU, while for Wiggins Water 
Treatment Plant (1 - 2.5 NTU), the SCD PV was more erratic and required more operator intervention. This 
confirms the laboratory-scale findings that for low-turbidity raw water with minimal variations in turbidity, 
manual coagulant control may be more cost-effective than an SCD controlled automatic dosing system. 

7.7 FIELD RESULTS FROM AMANZIMTOTI WATER TREATMENT PLANT 

Umgeni Water’s Amanzimtoti Water Treatment Plant is located in the Amanzimtoti area in Bhekulwandle. 
The plant receives raw water from the Nungwane Dam by gravity and has a design capacity of 24 ML/d. The 
water from the Nungwane Dam gravitates into the inlet chamber where coagulant (polymer blend) and 
hydrated lime are dosed. The inlet chamber is designed to achieve flash mixing through the turbulence 
created by the incoming raw water flow.  
 
The coagulated water is then evenly distributed to feed three circular Bateman clarifloculator. Filtration is 
achieved by 13 Paterson Candy rapid gravity filters. Post-chlorination occurs on the filtrate lines that lead 
into the reservoirs where the potable water is stored before distribution.  
 

 
Figure 7.29: SCADA mimic of Amanzimtoti WTP coagulant dosing 

The dosing system contains two dosing pumps which allow for remote operation and control via Supervisory 
Control and Data Acquisition (SCADA). The plant receives raw water with an average turbidity of 37 NTU.  
 
  



  Automatic Coagulant Dose Control 
¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯¯ 

_________________________________________________________________________________ 
57 

 
Figure 7.30: SCD response to Amanzimtoti WTP raw water 

 
With the installation of the new SCD, the oscillator has a poor signal noise ( S/N) ratio or high jitter level in 
the beginning and this requires a lower ration to prevent manifestations of random variation in phase (jitter 
and phase noise) in the pump operation.  
The plant was operated in manual mode and switched to automatic mode during hour 218 as illustrated by 
Figure 7.30. This is an example of a well-tuned loop whereby the experience which was accumulated during 